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No./ Document number
697381

Codigo cliente/ Customer ID Pedido No./ Sales order Orden de compra/ Purchase qrder
1269 130817 7975 T
. :
Cliente/ Customer Remision/ Deiivéry
PLESA CIA 697381
AV VALLE DE LAS ALAMEDAS # 66-O COL. SAN FRANCISCO CHILPAN
TULTITLAN
MX
54940
Medio de Transporte/ Means of transportation
Triple eje con susp. de a
Descripcién de mercaderias/ Goods description
ROLLO FRIO RECOCIDO
Datos Generales / General Data : -
No. Rollo/Coil | Colada/Heat |Recubrimiento/ Peso/Weight Espesor/ Ancho/Width Largo/Length CapalThickness
id. Coating Thickness mm
R {in
kg Ib in mm m ft oz/ft2 gim2
"1387425AG EA201255 N/A 8100 17881 1.45/0.0671 48.23 1225 N/A N/A N/A N/A
Datos Generales / General Data
No. Rollo/Cail | Colada/Heat TSIST (1}  {No. Parte/Part Descripcion/Description Norma de Grado/Grade
id. : Calidad/Quality
Norm
1387425AG EA201255 N/A ROLLO FRIO RECOCIDO SAE-1008 SAE J403 1008

1. TS: Tratamiento superficial, Aceitado, Sellado / ST: Superficiat treatment, Qiled, Stenciled,etc 2. LE; Limite elastico / YP: Yield Point
: 5. LULL Limite Inferior / Lower Limit

4. RB: Rockwell B

a. RT: Resistencia a la tensidn / TS: Tensile Strenght
6. LS/UL. Limite Superior / Upper Limit

Observaciones { Comments
NiA

ClL/ID#

Certificamos que el materia! aqui descrito ha sida inspecticnado y ensayado po personal aulorizade independiente del drea
de manufaciura con resultados satistactonios en concardancia con la norma amba descita.
e here certify that the material describad in here has been lested and i d by i | indpench

% P t from
the manufactuting departmeat with sry results in accord; with requt of the above spacification

Firma / Signature

Ing. Ant

Ji.

Ve

onic Mani

Ternium Labs

Dann 1 ~f 7
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Calidad del Acero / Steel Quality (Propiedades Mécanicas Transversales)

No. Rollo/Coil | Colada/Heat LE/YP (2) % Elongacién / RT/TS (3)
id. Elongation %
MPa KSI MPa KSi
1387425AG EA2(01255 305 442 28 401 58.1
Calidad del Acero / Steel Quality
No. Rollo/Coil | Colada/Heat | Dureza RB/RB Hardness(4)
id.
1387425AG EA2(1255 67
Calidad del Acero / Steel Quality (Andlisis Quimico/Chemical Analysis)
No. Rollo/Coil | Colada/ Mn P 8 Al Si Cu Ni Cr Mo \Y Cb Ti N
id. Heat
13874250G {EA201255| 0.057 | 0202 | 0.012 | 0.005 { 0.045 | 0.013 | 0.014 | 0.032 { 0.015 | 0.001 | 0.001 | 0.001 | 0.002 0.004

Notas / Notes:

1. TS: Tratamiento superficial, Aceitado, Sellade / ST: Superficial treatment, Oited. Stenciled etc

2. LE: Limite elastico / YP: Yield Point
5. LWLL Limite Inferior # Lower Limit

3. RT: Resistencia a la tensién / TS: Tensile Strenght
6. LS/UL Limite Superior { Upper Limit

4. RB: Rockwell B

Observaciones / Comments

N/A

ClL/ID#

Certificamos que € matetial aqui dgscnto ha SO NS p

den factura con

yada por personal a\

onado y

s, os en concordancia con la nomma arfida descrita

i_ndependiente del area

We here certify thal the malerial described in here has been tested and inspected by authorized personal indpendent from
the manufacluring deparlment with satisfaclory results in accordance with requirements of the above specification

Firma / Signature

i 7

Ing. Aatonio Mani
Ternium Labs

Daona 2 nf 2




